SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01A

Mask

LTE Band 14 / 5SMHz / QPSK

Lowest Channel / 1RB

i Spectrum i
Ref Level 30.00 dBm  Offset 11.40 d& Mode Sweep Ref Level 30.00 dam  Offset 11.40 dB Mode Sweep
Count 20/30 Count 20/30
[@17m Max [@17m Max
Limit Gheck vafs Limit Gheck
20 dBm 20! f\ 20 48720
10 df i 10 df
od | od
il
=1ty t ~16)
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60 di -60 di
CF 790.5 MHz 891 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 25.64 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz T Power 25.41 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel |  aAlimit | Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  alimit |
~12.500 MHz “5.000 MRz | 100.000 kHz 78533696 MHz ~53.76 0Bm 73,20 dE ~44.40 dB ~12.500 MHz ~5.000 MRz __100.000 kHz 785.30072 WHz 55,93 dBm BL3dB ~46.34 dB
-5.000 MHz 2.500 MHz | 100.000 kHz 787.98188 MHz 16.60 dBm -42.24 dB -17.24 d8 -5.000 MHz -2,.500 MHz | 100.000 kHz 786.24275 MHz -54.18 dBm -79.59 d8 -54.59 dB
2,500 MHz 5.000MHz | 100.000kHz 79472101 MHz -54.11 dBm -78.75 dB -54.75 dbs 2,500 MHz 5000 MHz | 100.000 kHz 783.01812 MHz -16.16 d&m 4157 d& -16.57 dB
5.000 MHz 12.500 MHz | _100.000 kHz 797 61957 MHz -54.82 dBm -60.46 dB -45 46 dB 5.000 MHz 12.500 MHz___100.000 kHz 785.62681 MHz -53.96 dBm -79.37 d8 -44 .37 dB
- e ——— - —_—
L )i J LEERRERE L JL J rnnnnnsd b

Lowest Channel / Full RB

Spectrum

Ref Level 30.00 dam
Count 30/30

Offset 11.40 d& Mode Swesp

heck

P—
f

60 df

CF 790.5 MHz
Spectrum Emission Mask

691 pts
Standard: None

Span 25.0 MHz

Tx Power 25.77 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78508333 MHz 32 55 dBm 58,32 dB ~23.32 0B
-5.000 MHZ 2,500 MHz | 100.000 kHz | 787.98188 MHz -19.38 dim -45.15 d8 -20.15 d8
2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -13.75 dém 4552 d8 -20.52 dB
5.000 MHz 12.500 MHz | 100.000 kHz 797 07609 MHz -31.43 dBm -57.20 dB -22.20 dB
n e

JL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01A

LTE Band 14 / 5MHz / QPSK

Middle Channel / 1RB

Spectrum

Ref Level 30.00 d8m
Count 30/30

Offset 11.40 d&

Mode Sweep

[@1Rm Man

Ref Level 30.00 dam
Count 30/30

offset 11

40 dB Mode Sweep

[@37m Max
Limit qheck PAES Limit gheck
20 din 2L "‘ 20 a2l f
10 df + 10 df Ii
0 e L 0 e f‘ i
-10 . -10 =
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-20 dam 1 -20 dam T
\ Lo
-0 dan 1 - -0 dan -
-40 dam - £ -40 dam — \
/ M g \
-50 deim - -50 deim 2
R U - - ] IR W U
-60 dam -60 dam
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz

Spectrum Emission Mask
Tw Power 25.48 dBm

standard: None
Tx Bandwidth 5.000 MHz

RBW 100000 kHz
it

Spectrum Emission Mask
Tx Power 25.25 dBm

Standard: None
Tx Bandwidth 5.000 MHz

RBW  100.000 kHz

Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel | Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78772826 MHz 5.2 0Bm 7372 dE ~12.500 MHz ~5.000 MRz __100.000 kHz 787.18478 MHz 56,00 dBm 8125 di ~46.25 dB
-5.000 MHz -2.500 MHz | 100.000 kHz | 79048188 MHz -16.89 dBm -42.37 dB 5.000 MHz -2,500 MHz | 100.000 kHz 788.77839 MHz -53.52 dim 78.77 d8 -53.77 d8
2,500 MHz 5.000MHz | 100.000kHz  757.22101 MHz -53.30 dBm 75.27 dB 2,500 MHz 5000 MHz | 100.000 kHz 78551812 MHz -15.56 dem +121de -16.21d6
5.000 MHz 12.500 MHz | _100.000 kHz B00.11957 MHz -54.86 dBm -60.34 dB 5.000 MHz 12.500 MHz___100.000 kHz 788.09058 MHz -54.28 dBm -79.53 d8 -44 .53 dB
L JL J L JL J
Spectrum
Ref Level 30.00 d8m  Offset 11.40 d8 Mode Sweep
Count 30/30
(@1 Max
Limit qheck FARS
20 dBi20
10d <
I 1
LEL | |
—tordsm i T
-20 dam :
-30 dBm
e
-40 dBm
" e
ELELs -
-60 dBm
CF 793.0 MHz 691 pts Span 25.0 MHZ
Spectrum Emission Mask standard: None
Tx Power 25.64 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kH;
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | AL
-12.500 MHz -5.000 MHz | 100.000 kHz | 766,38768 MHZ -33 27 dém -58.81 d@
-5.000 MHZ 2,500 MHz | 100.000 kHz 79049188 MHz -20.19 dém -45.83 dB
2,500 MHz 5000 MHz | 100.000kHz | 79551812 MHz ~19.39 dam 4503 d8
5,000 MHz 12.500 MHz | 100.000 kHz 79961232 MHz -32.63 dém -58.27 dB
L )y ) [T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG4N2547-01A

LTE Band 14 / 5MHz / QPSK

Highest Channel / 1RB

Spectrum

Ref Level 30.00 d8m

Offset 11.40 d&

Mode Sweep

Ref Level 30.00 dam  Offset 11.40 d& Made Sweep

Count 30430 Count 30/30
[@1Rm tisx [@1Fm Max

Limit gheck FAES Limit Gheck
20 din 2L "" 20 dBG20
10 df L 10 df
0 dle Il 0 dle
~16) u ~16)
-20 dBm 1 ‘l -20 dBm

\

-0 dam 7 — -0 dam
-40 dam - -40 dem =
-50 deim -50 deim s
- WS- A S DO PYRENE SR RN . " PRV S
-60 dam -60 dam
CF 795.5 MHz 891 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz

Spectrum Emission Mask
Tw Power 25.37 dBm

standard: None
Tx Bandwidth 5.000 MHz

Spectrum Emission Mask
Tx Power 25.32 dBm

Standard: None

RBW 100000 kHz Tx Bandwidth 5.000 MHz

RBW  100.000 kHz

Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  Atimit Range Low | Rangeup | RBW | Frequency | Power Abs | PowerRel | |
~12.500 MHz “5.000 MRz | 100.000 kHz 79040942 MHz ~53.65 OBm 79.03 dE ~44.03 dB ~12.500 MHz ~5.000 MRz __100.000 kHz 78566304 MHz 55,99 dBm 8131 d )
-5.000 MHz -2.500 MHz | 100.000 kHz | 792,98188 MHz -16.27 dbm -41.64 dB -16.64 d8 5.000 MHz -2,500 MHz | 100.000 kHz 27899 MHz -52.74 dam
2,500 MHz 5.000MHz | 100.000kHz  799.75725 MHz -54.68 dBm -80.05 dB -55.05 dbs 2,500 MHz 5000 MHz | 100.000 kHz 758.01812 MHz -15.58 dém -
5.000 MHz 12,500 MHz | 100.000 kHz | BO2 51957 MHz 5459 dbm -78.97 dB -44.97 db 5.000 MHz 12500 WHz | 100.000 kHz 60059058 MHz -53.93 dém -79.25 dB -44.25 db
L JL J e L JL J
Spectrum
Ref Level 30.00 d8m  Offset 11.40 d8 Mode Sweep
Count 30/30
(@1 Max
Limit qheck PARS
20 dBi20
10d
{ Bl
LEL | |
—tordsm - T
-20 dam
o N
-20 dBm ——
T P——
40 dBm =
iy dam N
-60 dBm
CF 795.5 MHz 691 pts Span 25.0 MHZ
Spectrum Emission Mask standard: None
Tx Power 25.66 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MRz | 100.000 kHz  768,82351 MHz -33.16 dém -58,62 di -23.82 dB
-5.000 MHZ 2,500 MHz | 100.000 kHz  792,98188 MHz -19.77 dém
2,500 MHz 5000 MHz | 100.000kHz | 79801812 MHz ~19.50 dem
5.000 MHz 12,500 MHz | 100.000 kHz | 80214855 MHz -32.63 dim
L L J
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swanranas. FCC RADIO TEST REPORT Report No. : FG4N2547-01A

LTE Band 14 / 10MHz / QPSK

Middle Channel / Full RB

Spectrum r‘n—}
Ref Level 30.00 dBm Offset 11.40 dg Mode Sweep
Count 30/30
(@ 1Rm Max
Limit ¢heck PAES
20 dEF‘ZDD
10 dBm
0 dem ‘
=10 T
f |
-20 dBm i i
-30 dBm — .
o e ety
-40 dBm - —
-50 dBm
R T S “““"-\...W,,
-60 dBm
CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 25.29 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW \ Frequency | Power Abs | Power Rel | ALimit
-25.000 MHz -10.000 MHz 100.000 kHz 782 81884 MHz -39,38 dBm -64,66 dB -29.66 dB
-10.000 MHz -5.000 MHz 100.000 kHz 787.96377 MHz -26.40 dem 5169 de -26.69 dB
5.000 MHz 10.000 MHz 100.000 kHz 798.03623 MHz -26.46 dBm -51.75dB -26.75 dB
10.000 MHz 25.000 MHz 100.000 kHz 803.76087 MHz -35.18 dBm -60.47 dB -25.47 dB
~r -
JL J | CERRRRE ™
Date: 10.JUL.2025 11:1%:11
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seamran s, FCC RADIO TEST REPORT Report No. : FG4N2547-01A
Frequency Stability
Test Conditions LTE Band 14 (QPSK) / Middle Channel
Frequency Offset (Af) | Within Authorized
Deviation (ppm)
Temperature Voltage
(Hz) Frequency Result
¢c) (Volt) Block(Hz)
BW 10MHz BW 5MHz | BW 10MHz
50 Normal Voltage 0.0029 -4.4 -2.3 Yes
40 Normal Voltage 0.0005 6.4 -0.4 Yes
30 Normal Voltage 0.0045 1.7 3.6 Yes
20(Ref.) Normal Voltage 0.0000 0 0 Yes
10 Normal Voltage 0.0061 -2 4.8 Yes
0 Normal Voltage 0.0069 -3.4 -5.5 Yes
PASS
-10 Normal Voltage 0.0106 7.8 -8.4 Yes
-20 Normal Voltage 0.0059 -3 4.7 Yes
-30 Normal Voltage 0.0102 7.3 -8.1 Yes
20 Maximum Voltage 0.0096 11.9 -7.6 Yes
20 Normal Voltage 0.0000 0 0 Yes
20 Minimum Voltage 0.0045 -0.8 3.6 Yes
MAX(Af)| = 11.9Hz (IC BW 5MHZz)
Frequency Stability Frequency (MHz) Limit Line Result
fu — IMAX(AT)] 788.128988 > 788 MHz
PASS
fu + IMAX(AT))| 798.047012 < 799 MHz
MAX(Af)| = 8.4Hz (IC BW 10MHZz)
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(A)| 788.404992 > 788 MHz
PASS
fu + IMAX(AT))| 797.784008 < 799 MHz

Note:

1. Normal Voltage = 3.85 V. ; Minimum Voltage = 3.3 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.
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swanranas. FCC RADIO TEST REPORT Report No. : FG4N2547-01A

LTE Band 30

Peak-to-Average Ratio

Mode LTE Band 30 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.26 5.39 6.06 6.72 PASS

Page Number 1 A30A-1 of 12




swanranas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01A

LTE Band 30 / 10MHz / QPSK

LTE Band 30 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b

Ref Level 30.00 dém  Offset 13.00 d@

lo At 30 dB__AQT 2 ms @ RBW 10 MHz

Ref Level 20,00 dém  Offset 13.00 d@

e At 30 dB__AQT 2 ms ® RBW 10 MHz
@152 view (6152 view
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Ci y Cumulative Distril Function Samples: 130000 ary istril Function Samples: 130000
Mean | pPeak | Crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | D019 |
Trace 1 [ 23.29 dem 27,67 dbm +.37 0B 2.45 0B .00 6B .26 0B .35 0B Trace 1 [ 22.34 dBm  27.91 dem .57 0B 3.07 d8 4.81 da 5.39 da 5.57 da
— — —_— e ]
L ] J [ ] ] (I
Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 13,00 di RefLevel 30.00 dbm  Offset 13.00 oi
o att 30.ds__AQT 2 ms @ RBW 10 MHz e Att a0de _AQT 2 ms @ RBW 10 MHz
(@153 view (@152 view
——— —
[ e
o TRt 0.1 St
R i
RN
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CF 2.31 GHz Mean Pwr + 20.00 dB GF 2.31 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000 ary istril Function Samples: 130000
Mean | pPeak | Crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | D019 |
Trace 1 [ o144 dbm 27,95 dbm 5.51 08 .10 68 £.07 0B 5.06 0B 5.45 0B Trace 1 [ 10.38 dBm  27.55 dem E.17 08 3.19 d8 5.30 d8 6.72 d8 7.54 da
— — — e ]
il J [ il ] (I
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swanranas. FCC RADIO TEST REPORT Report No. : FG4N2547-01A

26dB Bandwidth

Mode LTE Band 30 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 490 | 510 | 9.86 | 10.16 - - - -

Page Number 1 A30A-3 of 12



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4N2547-01A

LTE Band 30

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

trum

(=]

Ref Level 30.00 dém

Offset 13.00 d & RBW 100 kHz

ectrum =

Ref Level 20,00 dém

A

Offset 13.00 2b @ RBW 100 khz
o Att 30de  SWT 1% ps @ VBW 300kHz  Made FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk view [@ 1% view
Mil1] 8.61 dBm| Mi[1] 9.02 dim)
2.30753000 GHz 2.30748000 GHz
20 R D2[1] 0.28 dB| 20 T D2[1] -0.30 dB
647 dlBi . - ~ e c MHz 1 16.991 dér - - MHz
P T ST SRRV PN TE $.90000 MH Py I T p—— 10000 MH
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-60 o -60 di

CF 2.31 GHz Span 10.0 Miiz CF 2.31 GHz Span 100 Miiz
L U J wa L JU J -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

™
v v
Ref Level 30.00 dBm  Offset 13.00 0B = RBW 300 kHz Ref Level 30.00 0Bm _ OFfset 13.00 0B & RBW 300 khz
o att 30d8 SWT  12.6ps @ VBW 1MHz  Made FFT o att 30dE BWT  12.6ps @ VBW  1MH:z  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk view | O
EHE 6.96 dBm| CHEY 5.6 dBm)
2.3049800 GHz 2.3049800 GHz
0 dBm=—r1 19,125 da = = n2[1} -0.71dB 20 —— D2(1] -0.17 d8
e el s 9.8600 MHz D1 17350 de S Vv WA AT —— 10.1600 MHz
\ /
10 | Y 10 .
f | { \
o di - I od -
- & \
-10 ] £ T
o vl e N \
20 oy Y 20 dBm—tr e iga -
PO A P eV WASUS
20d 30 di
40 40
s0d -50 df
0d -0 d
CF 2.31 GHz Spon 20.0 iz CF 2.31 GHz Span 20.0 Mtz
L U J . L J e
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swanranas. FCC RADIO TEST REPORT Report No. : FG4N2547-01A

Occupied Bandwidth

Mode LTE Band 30 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 450 | 450 | 9.09 | 9.02 - - - -
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swanranas. FCC RADIO TEST REPORT Report No. : FG4N2547-01A

LTE Band 30

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum = i
Ref Level 30.00 cbm  Offset 13,00 dB = RBW 100 kHz RefLavel 30.00 dbm  Offset 13.00 & = RBW 100 kHz
o Att a0de SWT 1% ps @ VBW 300kHz  Made FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI1[1] 17.57 dBm) ™M1[1] 16.93 dBm)
0 M1 2.308639100 GHz - . 2.309549000 GHz,
Occ By T 4.508549145 MHz| 4.502549745 MHZ
\,m««f]\,m At S Yol o0 -ﬂvwv '\-\\ P
10d 104 :
i !
/ | |
o4 I 0d f
/ \ /
-10 de ", -10 d
e \"\
204 A
LD e W\r‘/“\.v.. [N
<)
40 d 40 d
50 d S0 d
-6 df -60 di
CF 2,91 GHz 10001 pts Span 10.0 MHz CF 2.91 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.3086391 GHZ 17.57 dam ML 2.309549 GHz 16,33 dam
T1 1 2,30774523 GHz 11,10 dém Oce Bw 4508549145 MHz T1 L 2.30775322 GHz 10.73 dem Oce Bw 4.502549745 MHz
T2 1 2.31225377 GHz 12,32 dém T2 1 2.31225577 GHz 11,04 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 13,00 GB @ RBW 300 kHz ReflLevel 30.00 dbm  Offset 13.00 di & RBW 300 khz
jo ALt 30d8 8SWT 12.7 ps @ VBW 1MHz Mode FFT b ALt 30 de SWT 12.7 ps @ VBW 1MHz Mode FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
milil 19.17 dm| mili] 18.25 dBm|
20 M1 2.31410160 GHz| 20 M1 2.30825820 GHz|
ﬂm‘&v‘_v«f\‘ 9.095090491 MHz| Tl _“}W 9.025007490 MHZ|
10 di ’ 10 d Tr\
od ! ! ol L
/ \ ! \
10 df T 10 4
20d I~ = i ~ 20d 4 - =
b o | |~ S\
-30 30
40 df 40 de
50 d 50 d
&nd 60 d
CF 2,31 GHz 10001 pts Span 20.0 MHz CF 2.31 GHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.3141016 GHZ 19,17 dam ML 2.3082582 GHz 13.25 dam
TL 1 2.30547645 GHz 12,93 dém Oce Bw 9.095080491 MHz T1 L 2.30548645 GHz 11.34 dBm Oce Bw 9.02509749 MHz
T2 1 2.31467154 GHz 13,35 dém T2 1 2.31451155 GHz 11.55 dam
L I 4 e [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01A

Conducted Band Edge

LTE Band 30 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

&

Ref Level 30.00 d&m
SEGL Count 100/100

Offset 13.00 d& Made auto Sweep

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

offset 12.00 d& Made Auto Sweep

(@1 AvgPwr O
Limit Jhack A Limit fheck PARS
20 dBfmn: PHRTOUS INE —ABS: w.u." 20 dBmw PURTOUS LINE—ADS: PAES \I
108 ‘l 1048 f
|
\ i
PURICUS_| INE_ABS, FFEN UINE_£8S, FEYN
- e
"™ % o
Start 2.286 GHz 10010 pts Stop 2.328 GHz Start 2.2688 GHz 10010 pts Stop 2.328 GHz
Spurious Emissions Spurious Emissians
Rongelow | Rangeup | REW | Frequency | _Powerabs | alimit | Rangelow | Rangeup | RBW | Frequency | _Powerabs |  auimit |

2,268 Ghz 2.292 Ghz 1.000 MHz 2,29042 GHiz ~44.8 cbm -7 2.286 GHz 2.292 Gz 1.000 MHz 2.28866 GHZ ~45.02 dbm -8.02 dB
2,202 GHz 2.296 Griz 1.000 MHz 2,29598 GHz -44.70 cbm 2.282 GHz 2.296 GHz 1.000 MHz 2.29501 GHz -44,82 dBm -13.92 dB
2,266 GHz 2.300 Gz 1.000 MHz 2,29948 GHz -44.42 dBm 2.296 GHz 2.300 GHz 1.000 MHz 2.20878 GHz ~44,70 dBm -19.70 dB
2,300 GHz 2.304 Gz 1.000 MHz 2,30393 GHz -31.43 cbm 2.300 GHz 2.308 GHz 1.000 MHz 2.30864 GHz 44,71 dBm -31.71dB
2,304 GHz 2.308 Gz 50,000 kHz 2,30500 GHz -19.67 dBm 2.300 GHz 2 50,000 kHz 2.30940 GHz -55.67 dBm -42.87 dB
2,305 GHz 2.310 GHz 100,000 K 2.30534 GHz 22.61 cBm 2.310 GHz 2 100,000 kHz 2.31457 GHz 22,78 cbm de
2,310 GHz 2311 GHz 50,000 kHz 2.31050 GHz -56.20 cBm 2.315 GHz 2 50,000 kHz 2.31501 GHz -20.16 dBm -7.16 dB
2,311 Ghz 2.320 GHz 1.000 MHz 2.31149 GHz -44.61 cBm 2.316 GHz 2 2 1.000 MHz 2.31602 GHz -31,62 dBm -18.62 d
2,320 GHz 2.324 GHz 1.000 MHz 2.32014 GHz 4447 dbm 2.320 GHz 2.324 GHz 1.000 MHz 2.32013 GHz ~44,13 dBm -19.13 dB
2,324 GHz 2.328 GHz 1.000 MHz 2,32585 GHz -44.82 dm 2.324 GHz 2.328 GHz 1.000 MHz 2.32519 GHz -4, 75 dBm -13.75 d8

Lowest Band Edge / 1 RB / Lower zoom in

Highest

Band Edge / 1 RB / Lower zoom in

Spect = Spect =
Ref Level 30,00 dbm  Offset 13.00 06 & RBW 50 khz Ref Level 30,00 dbm  Offset 13.00 06 & RBW 50 khz

o ALt 30d8 @ SWT 100 ms & VBW 200 kHz Mode Sweep o ALt 30d8 @ SWT 100 ms & VBW 200 kHz Mode Sweep

SGL Count 100/100 SGL Count 100/100

[@1rm avgPwr [@1rm avgPwr

20 di - 20 d

I
/ 3
10d ‘ T 10d
/ |

0dbn 0dbn

-10 dB / -10 dB

-20 d L 20 d

-30d -30d

-40 d -40 d

;50 A= s0d

-60 dBm 50 dom—————

CF 2.3045 GHz 1001 pts Span 2.0 MHz CF 2.3095 GHz 1001 pts Span 2.0 MHz
Channel Power Channel Power

Bandwidth 1.00 MHz Power -20.46 dBm Tx Total -20.46 dBm Bandwidth 1.00 MHz Power -44.02 dBm Tx Total -44.02 dBm
— - — — - —

L JU J wa L JU J wa

Lowest Band Edge / 1 RB / Upper zoom in

Highest

Band Edge / 1 RB / Upper zoom in

Spectrur “é?l pectrur “é’l
Ref Level 0 dBm  Offset 13.00 dé @ RBW 50 kHz Ref Level 0 dBm  Offset 13.00 dé @ RBW 50 kHz
b ALt 30 dB W SWT 100 ms @ VBW 200 kHz  Mode Sweep po ALE 30 dB @ SWT 100 ms & VBW 200 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
20 df 20 ‘:m oy
/ N,
\
10 des 19/ de ,
[
/ Y
0dBm 0 dbm
-10d -10d -
-20 d o0 d ™
-30 dBs -30 dBs
-40 d -40 d
50 50 d S e ——
-60 de - — -60 de
CF 2.3105 GHz 1001 pts Span 2.0 MHz CF 2.3155 GHz 1001 pts Span 2.0 MHz
Channel Power Channel Power
Bandwidth 1.00 MHz Power -43.89 dBm Tx Total -43.89 dBm Bandwidth 1.00 MHz Power -19.56 dBm Tx Total -19.56 dBm
bil bil
L J L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01A

LTE Band 30 / 5MHz /| QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 d2m
SCL Count 100/100

Offset 13.00 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SEL Count 100,100

Offset 13.00 dB Mode Auto Sweep

(@1 AvgPwr
Limit Jheck PARS heck PARS |
20 dBffrer TNE—AD T PHRTOUS IVE AT T |
mn 10
o 0 f
-10 -10 -
{
20
| » wh"ﬁ‘"- i )
SPURIOUS_LINE_ABS, LINE_ABS,
40 dBm- \‘_ f"" "
——
-50
60 -60
Start 2.288 GHz 10010 pts Stop 2.328 GHz Start 2,268 GHz 10010 pts
Slop 2. 3ip Gz )
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | __PoweraAbs | aLimit Range Low Range Up REW | Frequency |__Powerabs | auimit |
2,288 GHz 2.252 GHz | 1.000 MHz 2.29119 GHz ~44.54 cBm ~7.94 b 2.286 GHz 2.292 GHz | 1.000 MHz 2.28120 GHz ~45.08 dbm -6.08 db
2,202 GHz 2.296 GHz | 1.000 MHz 2,23575 GHz -44.10 dbm 13,10 dB 2.292 GHz 2.296 GHz | 1.000 MHz 2.28474 GHz -44,68 dBm -13.88 db
2.296 GHz | 2.300 GHz | 1.000 MHz 229988 GHz -20.99 dém -4.99 dB& 2.296 GHz 2.300 GHz | 1.000 MHz 2.29989 GHz | -43.77 dBm -18.77 dB
2,300 GHz 2.304 GHz | 1.000 MHz 2,30397 GHz -20.02 dBbm -7.02 i 2.300 GHz 2.308 GHz | 1.000 MHz 2,30873 GHz -20,67 dBm -7.67 db
2.304 GHz | 2.308 GHz | £0.000 kHz 2.30500 GHz -24.00 dBm -11.00 d& 2.309 GHz 2.310 GHz £0.000 kHz 2.30995 GHz | -25.35 dBém | -12.35 d
2,305 GHz 2.310 GHz 100,000 kHz 2,30812 GHz 9.02 dim -20,98 dB. 2.310 GHz 2.315 GHz 100,000 kHz 2,31355 GHz .14 dbm -20.86 db
2,310 GHz | 2.311 GHz | £0.000 kHz 1 2.31001 GH2 -24.50 dBm 1 -11.90 d& 2.315 GHz 2.316 GH2 £0.000 kHz 1 2.31501 GHz | -23.42 dBm 1 -10.42 d8
2,311 GHz 2.320 GHz 1.000 MHz | 2,31102 GHz -20.36 dbm -7.36 2.316 GHz 2.320 GHz 1.000 MHz | 2,31608 GHz -20,56 dem | -7.56 dB
2,320 GHz | 2.324 GHz | 1.000 MHz | 2.32006 GH2 -43.07 dBm 1 -18.07 dB 2.320 GHz 2.324 GHz 1.000 MHz | 2.32017 GHz | -28.78 dBm 1 -3.78 dB
2,324 GHz 2.328 GHz 1.000 MHz 2,32459 GHz -44.51 dbm -13.91 di 2.324 GHz 2.328 GHz 1.000 MHz 2.32401 GHz -42,27 dém -11.27 dB

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

Spectrum

Ref Level 30.00 dBm Offset 13,00 d& & RBW 50 kHz
b Att 30 dB & SWT 100 ms & VBW 200 kHz
SGL Count 100/100

Mode Sweep

Spectrum

Ref Level 30.00 dBm Offset 13,00 d& & RBW 50 kHz
b Att 30 dB & SWT 100 ms & VBW 200 kHz
SGL Count 100/100

(%)

Mode Sweep

[@17m avgPwr [@17m avgPwr
20 df 20 df
10 d8
0 da
// -10 dBm ///
-20 dBm
=30 dem:
i ssname} e
-40 dem: -40 dem:
-50 dem -50 dem
-60 deém -60 deém
CF 2.3045 GHz 1001 pts Span 2.0 MHz CF 2.3095 GHz 1001 pts Span 2.0 MHz

Channeal Power

Bandwidth 1.00 MHz Power -17.49 dBm Tx Total -17.49 dBm

Channeal Power

Bandwidth 1.00 MHz Power -17.03 dBm Tx Total -17.03 dBm

Date: 10.AUG.2025

Lowest Band Edge / Full RB / Upper zoom in

Highest Band Edge / Full RB / Upper zoom in

Spectrum

Ref Level 30.00 dBm Offset 13,00 d& & RBW 50 kHz
b Att 30 dB & SWT 100 ms & VBW 200 kHz
SGL Count 100/100

(%)

Mode Sweep

Spectrum

Ref Level 30.00 dBm Offset 13,00 d& & RBW 50 kHz
b Att 30 dB & SWT 100 ms & VBW 200 kHz
SGL Count 100/100

(%)

Mode Sweep

|@1Rm AvgPwr j@ 1M AvgPwr

20 df 20 df

10 d8 10 dB

o dean— |\ v

-10 dem \ -10 dem \

-20 dBm \\ -20 dBm \’L\
=30 dem: =30 dem:

-40 dem: -40 dem:

-50 dem -50 dBm

-60 deém -60 deém

CF 2.3105 GHz 1001 pts Span 2.0 MHz CF 2.3155 GHz 1001 pts Span 2.0 MHz

Channeal Power

Bandwidth 1.00 MHz Power -17.22 dBm Tx Total -17.22 dBm

Channeal Power

Bandwidth 1.00 MHz Power -16.94 dBm Tx Total -16.94 dBm

)i

10.AUG.2025

Date: 05

)i

10.AUG.2025

Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01A

LTE Band 30 / 10MHz / QPSK

Middle Band Edge / Full RB

Middle Band Edge / Full RB / CHP

Date:

Spectrum i Spectrum v
Ref Level 30.00 d3m  Offset 13.00 d& Made Auto Sweep Ref Level 30.00 dom  Offset 13.00 46 = RBW 10 Kz
SGL Count 100/100 o At 30dE @ SWT  100ms @ VBW 30kHz Mode Auto Swesp
(@1 AvgPwr SGL Count 1007100
Limit qheck FAJL [0 1rm AvgPwr

20 dBffrer TNE—AD A

mn 20 d

§ f ‘«

-10 ’ I 10 df

20

- i N — ad

SPURICUS_LINE_%85, & [l

40 dBm— 10 df

-50

0 20 d

-30 df
Start 2.288 GHz 10010 pts Stap 2.528 Gz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | PowerAbs |  ALimit 40
2,288 GHz 2.292 GHz | 1.000 MHz 2.29199 GHz -42.72 dem -5.72 dis
2,202 GHz 2.296 GHz | 1.000 MHz 2,23598 GHz -32.42 dbm 142 db 0.
2.296 GHz | 2.300 GHz | 1.000 MHz 229994 GHz -27.21 dém -2.21 dB e
2,300 GHz 2.304 GHz 1.000 MHz 2,30397 GHz -21.50 dbm -8.50 d 0d
2.304 GHz | 2.308 GHz | 100,000 kHz 2.30499 GHz -26.79 dBm -13.79 dB
2,305 GHz 2.315 GHz 100,000 kHz 2,30909 GHz 6.18 dim -23.81 dB
2,315 GHz | 2.316 GHz | 100.000 kHz 2.31502 GHz -25.21 dBm -12.21 dB CF 2.3245 GHz 691 pts Span 2.0 MHz
2,316 GHz 2.320 GHz 1,000 MHz 2,31602 GHz -20.45 dbm -7.49 8 T ——
2,320 GHz | 2.324 GHz | 1.000 MHz 2.32271 GHz -25.62 dim 1 -0.62 dB
2.324 GHz 2.328 GHz 1.000 MHz 2.32403 GHz* -30.46 dBm* 0.54 dB* Bandwidth 1.00 MHz Power -32.99 dBm Tk Total -32.99 dBm
L ] )i ) Ready

4

Date: 16.JUL.2025 16:12:50

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Spectrum

Ref Level 30.00 dBm Offset 13.00 dé@ & RBW 100 kHz
bo ALt 30 dE & SWT 100 ms & VBW 300 kHz
SGL Count 100/100

(=)

Mode Sweep

Spectrum

Ref Level 30.00 dBm
bo ALt

(=)

Offset 13.00 dé@ & RBW 100 kHz
30 dE & SWT 100 ms & VBW 300 kHz

Mode Sweep
SGL Count 100/100

[®1rm AvgPwr [®1rm AvgPwr
20 d 20 d

108 108

0 de da

-10 dBém /// -10 tBm

-20 dBm -20 dBm

-3 gem. -30 dem

-40 dem- -40 dem

50 dém 50 dém

-60 dBm -60 dBm

CF 2.3045 GHz 1001 pts Span 2.0 MHz CF 2.3155 GHz 1001 pts Span 2.0 MHz
Channel Power

Bandwidth 1.00 MHz Power -19.85 dBm Tx Total -19.85 dBm

Channel Power

Bandwidth 1.00 MHz Power -19.61 dBm Tx Total -19.61 dBm

Date:

L )

10,2
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swanranas. FCC RADIO TEST REPORT Report No. : FG4N2547-01A

Conducted Spurious Emission

LTE Band 30 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

(%] ‘ %]

Spectrum S p
RefLevel 0.00 dBm  Offset 13,00 d@ Mode Auto Sweep Ref Level 0.00 dBm  Offset 13.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr
heck PARS Limit gheck PARS
b nURIOUS LINE ABS ; 10 i RIOUS | INE_ABS naks
-20 dBm
-30 d8
LINE_ABS SPURIOUS_LINE_ABS
. .
-50 dBm
I I FUE YV BT O AP Sy o N P YO I WA N
-70 dBm
-80 dBm -80 dBm
90 dBm -a0 d8
Start 30.0 MHz 54008 pts Stop 24.0 GHz | (| Start 30.0 MHz 54008 pts Stop 24.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 048.85807 MHz -60.08 dém -20.08 d& 30.000 MHz 1.000 GHz 1.000 MHz 927.04398 MHz -60.12 dBm -20.12 db
1.000 GHz 2,288 GHz 1.000 MHz 2.19293 GHz -59.81 dBm -19.81 dB 1.000 GHz 2,288 GHz 1.000 MHz 2.27019 GHz -59.52 dBm -19.52 dB
2.328 GHz 3.000 GHz 1.000 MHz 2.4606% GHz -55.76 dBm -15.76 dB 2.328 GHz 3.000 GHz 1.000 MHz 2.46083 GHz -57.89 dBm -17.89 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.61084 GHz -47.86 dBm -7.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.61604 GHz -47.92 dBm -7.92 dB
7.000 GHz 10,000 GHz 1.000 MHz 0.04876 GHz -58.31 dBm -18.31 d8 7.000 GHz 10,000 GHz 1.000 MHz 9.05426 GHz -58.37 dBm -18.37 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.95226 GHz -56.86 dBm -16.686 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.92126 GHz -56.83 dBm -16.83 dB
14.000 GHz 18,000 GHz 1.000 MHz 15.87802 GHz -51.38 dBm -11.38 d8 14.000 GHz 18.000 GHz 1.000 MHz 15.87252 GHz -51.57 dBm -11,57 dB
18.000 GHz 24,000 GHz 1.000 MHz 23.77277 GHz -53.68 dBm -13.68 dB 18.000 GHz 24.000 GHz 1.000 MHz 23.76627 GHz -53.62 dBm -13.62 dB
s _— ~—
{ JL J { J J b o
Date: 15.JUL.202!

Highest Channel / QPSK

Ref Level 0.00 dém  Offset 13.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 sugPwr
Limit ¢heck PARS
10 ddne—$RURICUS LINE ARS Ak
-20 dém
-30 dém
40 AR
| SPURIOUS_
-50 dém W
_anads, A —— e WA A s
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 54008 pts Stop 24.0 GHz
Spurious Emissions
Range Low | Range Up \ RBW | Frequency | Power Abs | ALimit
20.000 MHz 1.000 GHz 1.000 MHz 942.07146 MHz -60.35 dém -20.35 dB
1.000 GHz 2.288 GHz 1.000 MHz 2.18521 GHz -59.60 dBm -19.60 dB
2,328 GHz 3,000 GHz 1,000 MHz 2,46083 GHz -58.05 dBm -18.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.62084 GHz -48.15 dBm -8.15 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.92693 GHz -58.09 dém -18.09 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.97225 GHz -57.12 dBm -17.12 dB
14,000 GHz 18,000 GHz 1.000 MHz 15.87352 GHz -51.42 dBém -11.42 dB
18.000 GHz 24.000 GHz 1.000 MHz 23.80927 GHz -53.59 dBém -13.50 dB
i
J J [

Date: 15.JU
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01A

LTE Band 30 / 10MHz

Middle Channel / QPSK

Spect 1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 13.00 dB

Mode Auto Sweep

(@1 sugPwr
Limit ¢heck PABS
10 dine—$PURIOUS LINE ABS PAE
-20 dém
-30 dBm
PRI
| SPURIOUS_LINE_
-50 dém
o e R N
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 54008 pts Stop 24.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency Power Abs | ALimit
20.000 MHz 1.000 GHz 1.000 MHz 096.36432 MHz -60.17 dBm -20.17 dB
1.000 GHz 2.288 GHz 1.000 MHz 2.28779 GHz -59.72 dBm -19.72 dB
2,328 GHz 3.000 GHz 1.000 MHz 2.46163 GHz -58.01 dém -18.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.61164 GHz -48.88 dBm -8.88 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.94393 GHz -58.17 dém -18.17 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.95726 GHz -56.73 dBm -16.73 dB
14,000 GHz 18,000 GHz 1.000 MHz 15.86952 GHz -51.54 dBm -11.54 dB
18.000 GHz 24.000 GHz 1.000 MHz 23.77227 GHz -53.73 dBém -12.73 dB
5 T
JL J t b o
Date: 15.JUL.Z2 2(
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ssamon . FCC RADIO TEST REPORT Report No. : FG4N2547-01A
Frequency Stability
Test Conditions LTE Band 30 (QPSK) / Middle Channel / BandWidth 10M
Within Authorized
Temperature Voltage Frequency Offset (Af)
Deviation (ppm) Frequency Result

(°C) (Volt) (Hz) e
50 Normal Voltage 0.0029 -6.8 Yes
40 Normal Voltage 0.0011 -2.6 Yes
30 Normal Voltage 0.0002 0.5 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0032 7.5 Yes
0 Normal Voltage 0.0006 -1.5 Yes

PASS
-10 Normal Voltage 0.0027 -6.2 Yes
-20 Normal Voltage 0.0020 4.6 Yes
-30 Normal Voltage 0.0009 2.1 Yes
20 Maximum Voltage 0.0014 -3.3 Yes
20 Normal Voltage 0.0000 0 Yes
20 Minimum Voltage 0.0028 6.5 Yes
Note:

1. Normal Voltage = 3.85 V. ; Minimum Voltage = 3.3 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4N2547-01A

LTE Band 66B

26dB Bandwidth

Mode | LTE Band 66B : 26dB BW(MHz)
QPSK
BW 5MHz+5MHz 5MHz+10MHz 5MHz+15MHz
Middle CH 10.14 14.70 19.20
BW 10MHz+5MHz 10MHz+10MHz 15MHz+5MHz
Middle CH 14.79 19.80 19.36
16QAM
BW 5MHz+5MHz 5MHz+10MHz 5MHz+15MHz
Middle CH 9.98 14.67 18.88
BW 10MHz+5MHz 10MHz+10MHz 15MHz+5MHz
Middle CH 14.73 19.60 19.20

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01A

LTE Band 66B

QPSK

Middle Channel / 5MHz+5MHz

Middle Channel / 5MHz+10MHz

ectrum i pectrum
Ref Level 30.00 GBm  Offset 12.40 0B = RBW 300 kh Ref Level 30.00 GBm  OFfset 12.40 0B = RBW 300 kHz
o Att 30de SWT  12.6us @ VBW 1 MHz o Att 30 dB 126 ps @ VBW  1MHz  Made FFT
SGL Count 100/100 SGL Count 1007100
@10k view @10k view
6.51 dBm) MILL]
1.7498400 GHz]
26-dBm—D1 20.372 ey e 0.32 dB] =01 20.731 — D2[1]
10.1400 MHz ! 1 f. 14.7000 MHz
Ay \ o n | Sty
10 d8 J 10 | T Lad
] v |
/
/ b |
0 dan 0 dan L
ml
)2 -5.628 g
-10 dm 1 -10 dm
NP A
N At ATITAY N prd e ol
<20 dagp---— = L Y
-30 dBm -30 dBm
-40 dBm: -40 dBm:
-50 dBm -50 dBm
-60 dem: -60 dem:
CF 1.755 GHz 1001 pts Span 20.0 MHz CF 1.755025 GHz 1001 pts Span 30.0 MHz
- - ——
L JU [ L JU Ca

Middle Channel / 5SMHz+15MHz

Middle Channel / 10MHz+5MHz

ectrum
RefLevel 30.00 GEm  Offset 12,40 db = RBW 300 khz RefLevel 30,00 dim  OFfset 12,40 08 = RBW 300 khz
o Att 30de SWT 1854z @ VBW 1MHz o Att 30 db 126 s @ VBW  1MHz  Made FFT
SGL Count 100/100 SGL Count 1007100
e 17x view e 17x view
7.17 dbm ML) 7.10 dBm)
1.7453200 GHz| 1.7475050 GHz]
20-dBm—iD1 20.327 b =y -0.47 dB 0dBm—ry) g g D2[1] -1.51 d8
bl 19.2000 MHz, AN A - 14.7900 MHz
" \ : T VMY
° 7 A U I\
0 den i 0 den ‘
il
2 -5.673 ':,J': J_
-10 dem i -10 dem +
o |
. e 0 I,
e Il el A S
AN
-30 dBm -30 dBm
-40 dBm' -40 dBm'
-50 dBm -50 dBm
-60 dam -60 dam
CF 1.755 GHz 1001 pts Span 40.0 MHz CF 1.754975 GHz 1001 pts Span 30.0 MHz
- - ]
L e [ JL i

Middle Channel / 10MHz+10MHz

Middle Channel / 15MHz+5MHz

ectrum pectrum
RefLavel 30.00 dém  Offset 1240 db e RBW 300 kHz RefLavel 30.00 dbm  OFfset 12,40 dB = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1 MHz o Att 30 d 18.8ps ® VAW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@17 view [@ 1% view
8.57 dBm) Mi[1] 9.1+ dBm)
1.7450500 GHz 1.7452000 GHz
20 T 0.80 dB 20 D2[1] -0.57 dB
- = and 10.8000 MHz A " m T 19.3600 MHz
i i iy, A
10 f 10 i * |
. { . |
0 ey 0 ey
1
-10 dém ! 11 ot 10 dBm———-" *
{
fiy phd L‘\
o Y A a0 s VN
o0 NTivw PR LA
M,
-30 dem = -30 dam
-40 dBm' -40 dBm'
-50 dam -50 dam
-60 dBm: -60 dBm:
CF 1.75505 GHz 1001 pts Span 40.0 MHz CF 1.755 GHz 1001 pts Span 40.0 MHz
- —
L I “

JL
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swanranas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01A

LTE Band 66B

16QAM

Middle Channel / 5MHz+5MHz

Middle Channel / 5SMHz+10MHz

ctrum pectrum =
Ref Level 30.00 dom  Offset 12.40 0B @ RBW 300 khz RefLevel 30.00 dbm  OFfset 12,40 dB = RBW 300 kHz
lo At I0dE SWT  12.6ps @ VBW 1MHz  mode FFT o Att a0de SWT  126ps @ VBW  1MHz  Mode FFT
SGL Count 1007100 SGL Count 100/100
[0 1Pk View [e 35k view
M1[1] ~6.36 dBm| Mil] 6.17 dbm)
1.7500000 GHZ
20 dBm—in B v e 12[1] 2.00 dp| 2EdBm—D1 20,44 T D2[1]
o ey N y 9.9800 MHz o 14.6700 MHz
. / \ A - ) o An e g [
108 B 10 s s
| v \
0 dam ! 0 dan
[
D2 -6.171 d¥fn e
-10 F -10 dém
] JF
AN . A
T - -20 dem i .
A Wl RV N
30 d -30 dém L
40 de -40 dBm'
-50 =50 dBm:
-60 df -60 dam
CF 1.755 GHz 1001 pts Eaﬂ 0 MHz CF 1.755025 GHz 1001 pts SEun 30.0 MHz
i ) ) T ]
L " J L JL 4 u
[ml
v
RefLavel 30.00 dém  Offset 1240 db e RBW 300 kHz RefLevel 30.00 dbm  OFfset 12,40 dB = RBW 300 kHz
o Att 30dE SWT  18.8us @ VBW 1MHz Mode FFT o Att 30de SWT 126y @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[o 15k view [e 35k view
Mi[1] 3.92 dim) Mil1] .17 dbm)
1.7455200 GHz 1.7475950 GHz
20 D211 -0.40 dB 20 T D2[1] ~0.39 dB
18.8800 MHz N e n M [/ A n 14.7300 MHz
N f } Vi [ i
10 Lo P v s \
SN TRy ] V
I
0 dan 0 dan
-10 dBm “10dem — +
~ T \
o i L=y LV A
W[ o WA A A s,
R ! A M A
o -30 dam
-40 dBm' -40 dBm'
-50 dam -50 dam
-60 dam -60 dam
CF 1.755 GHz 1001 pts Span 40.0 MHz CF 1.754975 GHz 1001 pts SEun 30.0 MHz
L I 4 “ L JL 4 u

Middle Channel / 10MHz+10MHz

Middle Channel / 15MHz+5MHz

ectrum

Ref Level 30.00 dém Offset 1240 db & RBW 300 kHz

pectrum

Ref Level 20,00 dém  Offset 12.40 di & RBW 300 kHz

o Att 30dE SWT  18.8us @ VBW 1MHz Mode FFT o Att a0dé SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[o 15k view [e 35k view
Mi[1] 59 dim Mil1] .93 dbm|
1.7452100 GHz 1.7453200 GHz
20 AR D2[1] -0.11 dB 20 T D2[1] -1.09 dB
7.330 g ey 19.6000 MHz 1 16.866 dBm - I b v 7 19.2000 MHz
7 7~ ) A Preind ooy Y My
10 v 10
\ f !
0 dan 0 dan ! |
10 dem—f— R
20 Ly 20d [
el = = T A | 7 ¥ NUATE i A
\' noa VA" A WA
A N i
-30 dam =] -20 dem
-40 dBm: -40 dBm'
-50 dam -50 dam
-60 dam -60 dam
CF 1.75505 GHz 1001 pts Span 40.0 MHz CF 1.755 GHz 1001 pts Span 40.0 MHz
L I 4 u L JL 4
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swanranas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01A

Occupied Bandwidth

Mode | LTE Band 66B : 99%0BW(MHz)
QPSK
BW 5MHz+5MHz 5MHz+10MHz 5MHz+15MHz
Middle CH 9.30 13.82 18.07
BW 10MHz+5MHz 10MHz+10MHz 15MHz+5MHz
Middle CH 13.89 18.75 18.17
16QAM
BW 5MHz+5MHz 5MHz+10MHz 5MHz+15MHz
Middle CH 9.29 13.93 18.09
BW 10MHz+5MHz 10MHz+10MHz 15MHz+5MHz
Middle CH 13.90 18.77 18.21

Page Number

: AG6B-4 of 24




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4N2547-01A

LTE Band 66B

QPSK

Middle Channel / 5MHz+5MHz

Middle Channel / 5MHz+10MHz

ectrum i vectrum i
Ref Level 30.00 dém Offset 1240 db & RBW 300 kHz Ref Level 20,00 dém  Offset 12.40 di & RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@17 Max (@17 Max
™Il 20.20 dBm | M1I1] 20.94 aBm
. i, 125163300 G . 3 1.74973050 GHi
s fo OccBr. o 9.305069493 MHz P2 shigl © By : 13.828617138 MHz
) i Fan’) N P \ Ia TeaveNras
10 H v 10 7 ~
f \ / ¥ \L
i | i
0 T I o I‘ 1
-10d jj 7 !
= - \
B
N s
- AN S
-40 d -40 d
50 di -50 di
60 d -60 db
CF 1,755 GHz 10001 pts Span 20.0 MHz CF 1.755025 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | y-value |__Function | Function Result |
ML 1 17518383 GHz 20.28 dém ML 1.7457305 GHz 20,94 dBm
T1 1 1.75026047 GHz 14.76 dBm Oce Bw 9.305069493 MH2 T1 1 1.7479997 GHz 12.78 dBm oce Bw 13.828617138 MHz
T2 1 1 75956554 GHz 11.09 dBm T2 1 176182832 GHz 10.09 dem
L L J [ L JL J -

Middle Channel / 5SMHz+15MHz

Middle Channel / 10MHz+5MHz

pectrum
Ref Level 30.00 dém Offset 1240 db & RBW 300 kHz Ref Level 20,00 dém  Offset 12.40 di & RBW 300 kHz
o Att 30de  SWT iGus @ VBW  1MHz  Mode FFT o Att a0dé SWT 126 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@17 Max (@17 Max
- ™Il 21.00 dBm M1I1] 1 aBm
20 1.74689280 GHz 20 ML 1.74903560 GHz
T A Occ By 18.070192981 MH h By 13891610839 MH
¥ N ©hw i “ AT N PRV "V‘\ Ty “
10 d { | o PR 10 d
[ T[T v \
4 J ! 4
0 : i 0
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30.000 MHz 1.000 GHz 1.000 MHz 938.67816 MHz -55.57 dBm -42.57 dB 30.000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -55.22 dBm -42.22 dB
1.000 GHz 1.690 GHz 1.000 MHz 1.68293 GHz -53.04 dBm -40.04 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.68983 GHz -55.19 dBm -42.19 d&
1.800 GHz 3,000 GHz 1.000 MHz 2.51356 GHz -54.19 dBm -41,19 dB 1.800 GHz 2,000 GHz 1.000 MHz 2.52836 GHz -54.31 dBm -41.31d8
3.000 GHz 5.000 GHz 1.000 MHz 6.98242 GHz -50.10 dBm -37.10 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.52092 GHz -50.13 dBm -37.13 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.35496 GHz -49.87 dBm -36.87 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.35358 GHz -49.83 dBm -36.83 dB
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30.000 MHz 1,000 GHz 1.000 MHz 942.55622 MHz -55.35 dBrm -42,35 dB 30.000 MHz 1,000 GHz 1.000 MHz 943.85807 MHz -55.14 dBm -42,14 d&
1.000 GHz 1.690 GHz 1.000 MHz 1.57397 GHz -55.59 dBm -42.59 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.68603 GHz -55.41 dBm -42.41 dB
1.800 GHz 3.000 GHz 1.000 MHz 2.49037 GHz -54.21 dBm -41.21 dB 1.800 GHz 3,000 GHz 1.000 MHz 2.50477 GHz -54.14 dBm -41.14 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98242 GHz -50.18 dBm -37.18 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.99542 GHz -50.05 dBm -37.05 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.38745 GHz -49.78 dBm -36.76 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.31746 GHz -49.89 dBm -36.89 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.8741% GHz -42.38 dBm -29.38 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.88288 GHz -41.91 dBm -28.91 dB
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30.000 MHz 1,000 GHz 1.000 MHz 930.43728 MHz -55.62 dBm -42,62 dB 30.000 MHz 1,000 GHz 1.000 MHz 945.94952 MHz -55.18 dBm -42.18 d&
1.000 GHz 1.690 GHz 1.000 MHz 1.65293 GHz -55.65 dBm -42.65 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.58052 GHz -55.67 dBm -42.67 dB
1.800 GHz 3.000 GHz 1.000 MHz 2.50716 GHz -54.09 dBm -41.09 dB 1.800 GHz 3,000 GHz 1.000 MHz 2.98301 GHz -54.45 dBm -41.45 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.59692 GHz -50.34 dBm -37.34 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.94392 GHz -50.15 dBm -37.15 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.34946 GHz -49,97 dBm -36.97 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.37158 GHz -49.81 dBm -36.81 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.88622 GHz -42.18 dBm -29.18 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.8741% GHz -42.13 dBm -29.13 dB
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30.000 MHz 1,000 GHz 1.000 MHz 061.94652 MHz -55.43 dBm -42,43 dB 30.000 MHz 1,000 GHz 1.000 MHz 930.92204 MHz -55.00 dBm -42.09 d&
1.000 GHz 1.690 GHz 1.000 MHz 1.68328 GHz -48.68 dBm -35.68 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.68983 GHz -55.50 dBm -42.50 dB
1.800 GHz 3.000 GHz 1.000 MHz 2.62353 GHz -54.32 dBm -41.32 dB 1.800 GHz 3,000 GHz 1.000 MHz 2.49237 GHz -54.29 dBm -41.29 dB
3.000 GHz 9.000 GHz 1.000 MHz £.87751 GHz -50.16 dBm -37.16 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.51642 GHz -50.05 dBm -37.05 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.34746 GHz -49.81 dBm -36.81 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.26659 GHz -49.71 dBm -36.71 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.88163 GHz -42.33 dbm -29.33 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.80080 GHz -42.35 dBm -29.35 dB
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30.000 MHz 1.000 GHz 1.000 MHz 976.00450 MHz -55.16 dBm -42.16 dB 30.000 MHz 1,000 GHz 1.000 MHz 947.88856 MHz -55.27 dBm -42.27 dB
1.000 GHz 1.690 GHz 1.000 MHz 1.64879 GHz -55.72 dBm -42.72 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.62672 GHz -55.57 dBm -42.57 dB
1.800 GHz 3.000 GHz 1.000 MHz 2.93502 GHz -54.32 dBm -41.32 dB 1.800 GHz 3,000 GHz 1.000 MHz 2.96581 GHz -54.14 dBm -41.14 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.93592 GHz -50.29 dBm -37.20 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.52642 GHz -50.14 dBm -37.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.25959 GHz -49,93 dBm -36.93 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.25259 GHz -49.81 dBm -36.81 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.89330 GHz -42.22 dBm -29.22 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.87122 GHz -42.31 dBm -29.31 dB
hid hid
L L ) L L )
Date: 10.JUL.2025 00 5:04

Page Number

: AB6B-15 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01A

LTE Band 66B / 5MHz+10MHz

QPSK

Spectrum | = @
Ref Level 0.00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12,40 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Ihrrk PARS Limit Tmrk
-10 AR —BURIOUS |INE ARS BAES -10 4R —FBURIOUS LINE ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
o0 de o0 de
30 de 30 de
40 d8 40 dB
— = 2 |f -0 de —ssa
P Prmaterer = e—— NE LRI S e
W-W
70 d8
-80 der
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 048.37331 MHz -55.34 dBm -42,34 dB 30.000 MHz 1,000 GHz 1.000 MHz 889.23288 MHz -55.41 dBm -42.41 d&
1.000 GHz 1.690 GHz 1.000 MHz 1.58603 GHz -55.51 dBm -42.51 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.62534 GHz -55.56 dBm -42.56 dB
1.800 GHz 3.000 GHz 1.000 MHz 2.51116 GHz -54.18 dBm -41.18 dB 1.800 GHz 3,000 GHz 1.000 MHz 2.49597 GHz -54.18 dBm -41.18 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.96542 GHz -50.10 dBm -37.10 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.52642 GHz -50.20 dBm -37.20 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.27309 GHz -49.73 dBm -36.73 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65629 GHz -49,92 dBm -36.92 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.88163 GHz -42.13 dBm -29.13 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.88330 GHz -42.27 dBm -20.27 db
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